SR st b,
e g,

I
BLACK G

12 HP 38" ?ﬁsaﬁ’wi.

SCHEMATIC

RED

iODEL 2\3.5?&%5% AYP7722A39

-?-...h&
i

BLACK

1[I0

BATTERY

RED

STARTER

WHITE

B M
L

IGNITION SWITCH

FUSE 30 AMP.
BLACK

SEAT SWITCH

(i r
! _I_ h e . (NOT OCCUPIED)
1 Rl — = 5 ————

!
CL%JF;II'ECDH / BUFg;\KE !
AL r !
—Q___ O

ATT'MENT CLUTCH " GROUNDING

| . (CLUTCH OFF) CONNECTOR
BLACK 2 IGNITION O SPARK
UNIT PLUG

CHARGING SYSTEM OUTPUT 28 VOLTS AC MIN. @ 3600 RPM
(CHARGING SYSTEM DISCONNECTED)

3 AMP DC @ 3600 RPM

RED

IGNITION SWITCH

POSITION CIRCUIT
OFF . M+G
ON B+L
START B+S

NON-REMOVABLE

CONNECTIONS

LIGHTING SYSTEM OUTPUT
5 AMP AC @ 3600 RPM —~ DIODE

!
\ _________ E
14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)

NOTE

YOUR TRACTOR IS EQUIPPED
WITH A SPECIAL ALTERNATOR
SYSTEM. THE LIGHTS ARE NOT
CONNECTED TO THE BATTERY,
BUT HAVE THEIR OWN [
ELECTRICAL SOURCE.

BECAUSE OF THIS, THE BRIGHT-
NESS OF THE LIGHTS WILL
CHANGE WITH ENGINE SPEED.
AT IDLE THE LIGHTS WILL DIM.
AS THE ENGINE IS SPEEDED UP,
THE LIGHTS WILL BECOME
THEIR BRIGHTEST.

HEADLIGHT
SWITCH
(OFF)

WIRING INSULATED CLIPS

" NOTE: If wiring insulated clips were re-
REMOVABLE moved for servicing of unit, they should
be replaced to properly secure your wiring.

CONNECTIONS |

LIGHTS

77




12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

REPAIR PARTS

ELECTRICAL

~N=_

~

N o
QL

|

ﬂaRmmm@ﬂﬁﬁmﬂﬂ%

\))))B

\)))

N — — — —

“ ~
a,, -

o)
/
/
/

)

28



REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

»\XELECTRICAL

KEY PART
NO. NO. DESCRIPTION

121265X Battery 12 VOLT 25 AMP
4406R Switch Ign 5 Term Wo/wash/nut

124211X Nut Ignition

oz 132017 Harness Ign Bs/tec Dash Hl
4207J Cable Ground 6 Ga 12"black
- 132202 Cable Battery 6 Ga 43"red
3 - 4799J Cable Battery 6 Ga 11"red o
| 133753 Case Battery W/o Lid
i 109596X Clamp Hose Olive
138406 ° Solenoid

10090400 Washer Lock 1/4

73350400 Nut Jam Hex 1/4-20 Unc
74780408  Bolt Fin Hex 1/4-20uncx1/2 Gr5
11050400 Washer Lock Ext Tooth 1/4
73510400 Nut Keps Hex 1/4-20 Unc
131563 Cover Terminal Red

109553X Switch Intlk Ciutch Gry 4 Term
17021008 Screw Tap Hex #10-24unc X 1/2
104445X Switch Intlk Clutch Gry 2 Term
17021008 Screw Tap Hex #10-24unc X 1/2
121305X Switch Plunger Nc Gray
121264X Caps Battery 20/25/30 AMP
74760412 Bolt Hex Hd 1/4-20unc X 3/4
19091016 Washer 9/32 X 5/8 X 16 Ga
10040400 Washer Lock Hvy Helical 1/4

26 73220400 Nut Fin Hex 1/4-20 Unc

27 122147X Key Ign Molded Generic

28 108824X Fuse 30 AMP Auto Green

29 109238X Tube Plastic 12"

30 123620X Cover SwKey Blk 1 25 Text SLT
31 110712X Switch Light Blk Blk Red -

32 136849 Harness Asm Light W/7662j

33 7662J Bulb Light #1141

34 108236X Bracket Switch Clutch .

35 17021008 Screw Tap Hex #10-24unc X 1/2
36 130890 Bracket Switch Interlock

37 17021008 Screw Tap Hex #10-24unc X 1/2
38 7194 Cover Terminal Red Vinyl

39 11150400 Washer Lock Internal Tooth 1/4

e,

Lt G G OO Y

%
arigua

NN D
01-[-\-0)!\3—*8

28




REPAIR PARTS

12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

CHASSIS AND ENCLOSURES
.21
PR ERERETTESY
B 16 D &3 s .25.25 50 KD




REPAIR PARTS

WASSIS AND ENCLOSURES

R i,

“
Siiiii,

vt

1

KEY PART
NO. NoO.

135084
137275
17450612
74760612
73680600
124466X017
17490608
2751R
137411X431
5479J
122795X
121794X
124031X
17490608
74180512
73510500
133956X505
126938X

. 133805
132257
19091216
108067X
74760612
19131312
73680600
17490608
109872X505
136619
17490612
105465X505
105464X505
72110606
73680600
131864
134618
134617
72140606
73800600
19131216
72140608
74760614

e

(SRS R NS F AT AT ANAT RN |
RSOOSR NBRLBBASNRRRNN

] v, 12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

DESCRIPTION

Chassis Wldmt 11ga 38/42 W/pvt

DrawbarLT/YT 11 Ga

Screw Thdroi 3/8-16x3/4 Ty-tt
Bolt Fin Hex 3/8-16unc¢ X 3/4
Nut Crownlock 3/8-16 Unc
Saddle Silkscreen W/o HGT Adj
Screw Thdrol 3/8-16x1/2 Ty-it
Clip Line Fuel 13/32 Mtg Hole
Dash 1-pc M W/iN/c Sym

Piug Button Blk 359 Dia Choke

. PanelDashLH

Cover Access Black Square

Panel Dash RH Weldment

Screw Thdrol 3/8-16x1/2 Ty-tt
Screw Mach TRHD 5/16-18uncx3/4
Nut Keps 5/16-18 Unc

Hood/grille Asm Pnt Welded
Bumper Hood

Lens Grille HI Bar Clear

Bezel Light Lt

Washer 9/32 X 3/4 X 16 Ga

Nut Pal

Bolt Fin Hex 3/8-16unc.X 3/4
Washer 13/32 X 13/16 X 12 Ga
Nut Crownlock 3/8-16 Unc

Screw Thdrol 3/8-16x1/2 Ty-tt
Fender Pnt LT W/o Shift(red)
Bracket Fender Repl 109873x
Screw Thdrol 3/8-16x3/4 Ty-it
Footrest Pnt LH Ms-505

Footrest Pnt RH Ms-505 .

Bolt Rdhd Sht Sank 3/8-16 X3/4
Nut Crownlock 3/8-16 Unc

Pad Footrest Abrasive LT

Bracket Asm Pvt38 LH MWR Rear
Bracket Asm Pvt38 RH MWR Rear
Bolt Rdhd Sgnk 3/8-16unc X3/4
Nut Lock Hex W/wsh 3/8-16unc
Washer 13/32 X 3/4 X 16 Ga

Boit Rdhd Sgnk 3/8-16unc X 1

Bolt Fin Hex 3/8-16unc X 7/8

31




REPAIR PARTS EERRT
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39




s

AR 20 i,

T

L ussa

REPAIR PARTS

RIVE

KEY PART
NO. NO.

2 110422X
3 123666X
4 12000028
5 121520X
6 17490512
7 106919X
8 133428
9 19151216
10 76020416
11 105701X
12 19091210
13 71040412
14 10040400
15 74780544
16 73680500
17 121520X
18 74760612
19 73680600
20 17490512
1 106933X
2 131867
23 73800600
24 73350600
25 106888X
26 19131316
27 76020412
28 128904
29 71673
30 109167X
31 127275X
32 74760616
33 73680600
34 122424X
35 120183X
36 19211616
37 1572H

38 123674X

39 74760644
40 44704

DESCRIPTION

Transaxie 4 Sp Peerless Model
Number 930-008

Spring Return Brake

Pulley Transaxle

Ring Retainer

Strap Torque 30 Degrees .
Screw Thdrol 5/16-18 X 3/4 TYT
Plate Rod Shift T/a

Rod Shift Blk Peerless 930
Washer 15/32 X 3/4 X 16 Ga
Pin Cotter 1/8 X 1 Cad .
Washer Plate Shf 388 Sq Hole
Washer 9/32 X 3/4 X 10 Ga.
Bolt Fin Hex 1/4-28unfx3/4 Gr8
Washer Lock Hvy Helical 1/4
Bolt Fin Hex 5/16-18unc X 2 75
Nut Crown Lock 5/16-18

Strap Torque 30 Degrees

Bolt Fin Hex 3/8-16unc X 3/4
Nut Crownlock 3/8-16 Unc
Screw Thdrol 5/16-18 X 3/4 TYT
Knob Rd 1/2-13 Plstc Thds Blk
Rod Brake LT

Nut Lock Hex W/wsh 3/8-16unc
Nut Hex Jam 3/8-16 Unc
Spring Rod Brake 2 00 Zinc
Washer 13/32 X 13/16 X 16 Ga
Pin Cotter 1/8 X 8/4 Cad

Rod Brake Parking LT

Cap Brake Parking Black
Bracket Transmission

Keeper Belt LHLT-14 Ga

Bolt Fin Hex 3/8-16unc X 1"
Nut Crownlock 3/8-16 Une
Shaft Asm Pedal Foot 1 930
Bearing Nylon Blk 629 Id
Washer 21/32 X1 X 16 Ga

Pin Rolt 3/16 X 1"

Pulley Idler Flat

Bolt Fin Hex 3/8-16unc X 2-3/4
Spacer Split 395 X 59 Bzp

33

KEY PART

NO.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

NO.

109070X
19131312
73680600
105706X
110812X
12000039
127783
123789X
123205X
74760624
73680600
19131316
105710X
76020412
105709X
76020412
125907X
127274X
136715
19131312
17490612
8883R
134825
71170764
10040700
129921
74760616
19131312
73680600
134683
74760616
19132012

73680600

137057
121749X
12000001
123583X
121748X

19111214

2228M

12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

DESCRIPTION

Keeper Belt Retainer

Washer 13/32 X 13/16 X 12 Ga
Nut Crownlock 3/8-16 Unc
Bearing Nyl 503 X 628 X 1 25
Washer Hardened

. Ring Kilip #t5304-50

Pulley Idler-V.Groove Plastic
Bellcrank Asm Clutch

Retainer Belt Style Spring

Bolt Hex Hd 3/8-16unc X 1-1/2
Nut Crownlock 3/8-16 Unc
Washer 13/32 X 13/16 X 16 Ga
Link Clutch 7 66

Pin Cotter 1/8 X 3/4 Cad
Spring Return Clutch 6 75

Pin Cotter 1/8 X 3/4 Cad
V-Belt Ground Drive 9000 .
Keeper Belt RH LT Pnt/zinc 16g
Keeper Beit Chassis Span Cir
Washer 13/32 X 13/16 X 12 Ga
Screw Thdrol 3/8-16x3/4 Ty-it
Cover Pedal Blk Round

Engine Pulley LT/YT

Bolt Hex 7/16-20x4 Gr 5
Washer Lock Hvy Hicl Spr 7/16
Keeper Belt Engine LH LT

Bolt Fin Hex 3/8-16unc X 1

. Washer 13/32 X 13/16 X 12 Ga

Nut Crownlock 3/8-16 Unc
Guide Belt Mower Drive RH
Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 1-1/4 X 12 Ga
Nut Crownlock 3/8-16 Unc
Spacer Axle

Washer 25/32 X 1 1/4 X 16 Ga

E-ring #5133-75

Key Square 2 0 X 1845/ 1865
Washer 25/32 X 1-5/8 X 16 Ga
Washer 11/32 X 3/4 X 14ga
Key Woodruff #9 3/16 X 3/4




REPAIR PARTS

1 2i'HP 38" TRACTOR - - MODEL NUMBER AYP7122A39
STEERING ASSEMBLY

34




o

wmwmawmwm.%wuwu.‘- Z

REPAIR PART

12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

"}"EERING ASSEMBLY

;
o

KEY PART

NO.

O ONDOTA N -

NO.

133741
133988
1356227
135228
6266H

-121748X_

19272016
12000029
3366R
130468 *
10040600
73610600
110438X
74011056
73901000
132624
132614
57079
124035X
126684X
10040400

71070410
127501

109816X
124036X
12000029

136874

6266H
17490612
10040600
73610600
130465
126847X
19131416
76020412

132196

17431008
133742
19133808
7810H
104820X
124418X
121749X
121748X
12000029
121232X
6855M

DESCRIPTION

Wheel Steering Ayp/kelch Blk
Axle Asm Fr LT W/gzks 38/42
Spindle Asm LH

Spindle Asm RH

Bearing Race Thrust Harden

. Washer 25/32.X 1-5/8 X 16 Ga .

Washer 27/32 X 1-1/4 X 16 Ga
Ring Klip #t5304-75

Bearing Col Strg Bik ‘
Link Drag Sol Ball Jt 20 064
Washer Lock Hvy Hicl Spr 3/8
Nut Fin Hex 3/8-24 Unf
Spacer Bearing Axle Front
Bolt Hex 5/8-11 Unc X 3-1/2
Nut Lock Flange 5/8-11 Unc
Pin Axle 5/8 X'1 55/1 54 Lg
Shaft Asm Strg 5/8 X 15 19 LT
Washer Thrust 515x 750x 033
Support Shaft ,
Washer Shim 1/4 X 5/8 X 062
Washer Lock Hvy Helical 1/4
Screw Hex Socket 1/4-20 X 5/8
Shaft Asm Pittman

Nyliner Snap In

Bracket Steerin

Ring Klip #t5304-75

Gear Sector 22 Teeth

Bearing Race Thrust Harden
Screw Thdrol 3/8-16x3/4 Ty-tt
Washer Lock Hvy Hlcl Spr 3/8
Nut Fin Hex 3/8-24 Unf -
Rod Tie Wire Form 19 75 Mech
Bushing Link Drag BIk LR
Washer 13/32 X 7/8 X 16 Ga
Pin Cotter 1/8 X 3/4 Cad
Bushing Strg 5/8 id Dash
Screw Siftp #10-16 X 1/2 Ty-b
Cap Wheel Steer Ayp/kelch Blk
Washer 13/32 X 2-3/8 X 8 Ga
Nut Lock Center 3/8-24unf
Adaptor Wheel Strg 640/ 635id
Boot Shaft Steering Bk
Washer 25/32 X 1.1/4 X 16 Ga
Washer 25/32 X 1-5/8 X 16 Ga
Ring Klip #t5304-75

Cap Spindle Fr Top Blk

Fitting Grease

35




REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

SEAT ASSEMBLY

KEY PART
NO. NoO.

134647
126656X
74760612
19131610
2751R
73680600
124181X
17490616
19131614
131451
121251X
121246X
121248X

e T
W= OOONDGILGN —

DESCRIPTION

Seat V-150 Blk/blk

Bracket Pivot Seat 8 720

Bolt Fin Hex 3/8-16unc X 3/4
Washer 13/32 X 1 X 10 Ga
Clip Line Fuel 13/32 Mtg Hole
Nut Crownlock 3/8-16 Unc
Spring Seat Cprsn 2 250 Blk Zi
Screw Thdrol 3/8-16 X 1 Ty-tt
Washer 13/32 X 1 X 14 Ga
Pan Seat

Strip Foam Gray Or Black
Bracket Mounting Switch
Bushing Snap Blk Nyl 50 Id

(0]
Qr

™~
. N —_
Fa
/S~
( M
. F] / '”'\
~ /s o
- N
‘\\ ” “
/'\ \
-
\\ )
- )
. . e
.":L
A B C D E
gw @21 gs ?s 14
© 2094 O
B &6 =17

KEY PART

NO. NO. DESCRIPTION

14 72050411 Bolt Rdhd Sht Nk 1/4-20x1-3/8
15 134300 Spacer Split 28x 96 Yel Zinc
16 121250X Spring Cprsn 1 27 Blk Pnt

17  123976X Nut Lock 1/4 Lge Flg Gr 5 Zinc

Screw SLTD Pan Hd #10-32 X 1/2

Nut Keps #10-32 Unf

Clip Insulated 11/32 Mtg Hole

Bolt Shoulder 5/16-18 Unc Blkz

Nut Crown Lock 5/16-18 :
Bolt Fin Hex 1/2-13 X 7/8 Gr 5 —
Washer 17/32 X 1-3/16 X 12 Ga

Bolt Shoulder 5/16-18 X 62

Washer Lock Hvy Hicl Spr 1/2

18 74641008
19 73951000
20 4171R

21 105529X
22 73680500
23 74780814
24 19171912
25 127018X
26 10040800




REPAIR PARTS S
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39
ENGINE :

o

i

19

)

OPTIONAL EQUIPMENT 5L E O FEoH o1

Spark Arrester

[

—r

N -
ry @:
1)

n

Y

-l

Q

b E
D

e ]

38




REPAIR PARTS ‘ ; o
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

| 7 TGINE
H

KEY ' PART
NO. NO. DESCRIPTION

1 132759 gontro! Th/ch Rg Blk/PdI 15 }O

2 17720410 crew Hex Thd Cut 1/4-20x5/8 T e

3 een--- Engine B&S (See Breakdown) > 28 7707~ 02 (7~0j

4 13280324 Nipple Pipe 3/8 Npt X 3"

5 13200300 Elbow Std 90 Degree 3/8-18 Npt

6 101273M Muffler Exhaust B&SLe™™

7 108767X Deflector Asm Mulffler

8 17030808 Screw Spiderloc Hexhd#8x1/2 Ab

9 101159L °  Shield Ht Muff 2 20 Alum Lcost

10 74780556 Bolt Fin Hex 5/16-18unc X3-3/8
11 19111012 Washer 11/32 X 5/8 X 12 Ga
12 ------ Bolt 1/4-20 (Order From Engine
Manufacturer)
13 10040400 Washer Lock Hvy Helical 1/4
14 125593X Gasket Eng 1 313 Id Tin Plated
15 11050600 Washer Lock Ext Tooth 3/8
16 17490620  Screw Thdrol 3/8-16x1-1/4 TYTT
19 137180 " Kit Spark Arrestor (Flat Scrn)
. 20 109202X Tank Fuel Front 1 25

P 21 123549X Cap Asm Fuel W/sym Vented

A 22 123487X Clamp Hose Blk
23 124028X Bushing Snap Nyl Blk Fuel Line
24 17490412 Screw Hexwsh Thdrol 1/4-20x3/4
25 19091416 Washer 9/32 X 7/8 X 16 Ga

26 8548R Line Fuel 13"
27 ------ Plug Oil Drain (Order From Engine
Manufacturer)




REPAIR PARTS

MOWER LIFT

12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39




REPAIR PARTS o
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

IWER LIFT

KEY PART

NO. NO. DESCRIPTION
1 136973 Wire Asm Inner W/plunger 17 32
2 122507X Shaft Asm Lift 9 680
3 105767X Pin Groove 1 500 Zinc

4 12000002 E Ring #5133-62
5 19211621 Washer PLTD 21/32 X 1 X 21ga
6 120183X Bearing Nylon Blk 629 Id . .
7 109413X Grip Handle Bicycle Matte Blk
8 124526X Button Piunger Black

10 122512X Spring Cprsn 3 750 Qiled

11 134619 Link Lift LH Fixed Length

12 135388 Link Lift RH Fixed Length

13 4939M Retainer Spring

14 135563 Pin Roll SLT 5/16 X1 25 Blk O

15 127218 Link Front

16 73350800 Nut Jam Hex 1/2-13 Unc

17 130171 Trunnion Blk Zinc

18 73800800 Nut Lock W/wsh 1/2-13unc

19 130832 Arm Suspension Rear

20 3146R Retainer Spring

o “»,,\%
7




12 HP 38" TRACTOR - - MODEL NUMBER AY:P71'2:21A39

REPAIR PARTS
38" MOWER DECK




REPAIR PARTS

"\ MOWER DECK

KEY
NO.

rdiea Do rr T G G e
jOONOIRWNOO® ONOGTRWN =

\
J
s

ze”

24
25
26
27
28
29
30
31
32

PART
NO.

138026
73680500
72140506
7631J
138017
4939M
130832
138440
132827
73800500
72140506
136929
110485X
128774
133172
129895
138497
129962
10030600
850857
131290
128772

19111216

106736X
106735X
137607

105304X
106734X

19111016

110452X
78158
129963
129206

DESCRIPTION

Deck Asm Weldment 38"sway Bar
Nut Crown Lock 5/16-18

Bolt Rdhd Sgnk 5/16-18unc X3/4
Runner Mower LH 10 00
Bracket Asm Fr Sway Bar 38/42
Retainer Spring

Arm Suspension Rear S -
Bracket Asm Deck Sway Bar 38"
Bolt Shoulder

Locknut-hex W/ins 5/16-18unc P
Bolt Rdhd Sgnk 5/16-18unc X3/4
Stripper Mower Vented

Bearing Ball Mandrel

Housing Mandrel (Vented)

Shaft Asm Mandrel Vented
Bearing Ball #6204 (Mandrel)
Blade Mower High Perf 38
Washer Hard Blade Mower Vented
Washer Lock Hvy 3/8 Unplated
Bolt 3/8 24 X 1.25 Gr.8 Paiched
V-Belt Mower 88 12 Black 38"
Runner RH 38"

Washer 11/32 X 3/4 X 16 Ga
Shield Deflector Mower 38"blk
Rod Hinge Bri/blk Zinc 9 88 L.g
Bracket Deflector 38/44/50 Df
Cap Sleeve 80x 112 Blk Mower
Spring Deflector 4 46 Blk
Washer 11/32 X 5/8 X 16 Ga
Nut Push Phos & Oil

Bolt 5/16-18 X 1 25 T/

Washer Spacer Mower Vented
Pulley Mandrel 38" Single

43

KEY PART

NO.

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

NO.

73050900
133840
131494
122052X
19131612
73680600
74600636
19131612
131289
130840
17490512
131288
72110614
76020312
133551
133504
134666
4497H
131870
127498
133573
127847
121748X
12000029
128903
127845
128759 -
133502
133503
106932X
130794

138360

12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

DESCRIPTION

Nut 9/16 Top Lock Fing Oil Dip
Arm |dler 38"

Pulley Idler Fiat 3 060

Spacer Retainer Pm Mower
Washer 13/32 X 1 X 12 Ga

Nut Crownlock 3/8-16 Unc

Bolt Hex 3/8-16 X 2-1/4 -
Washer 13/32 X1 X 12 Ga

Rod Brake Mandrel LH 4 856
Brake Asm Mower Vented
Screw Thdrol 5/16-18 X 3/4 TYT
Rod Brake Mandrel RH 10 744
Bolt Rdhd 3/8-16uncx1-3/4 Gr5
Pin Cotter 3/32 X 3/4 Cad

Rod Pivot W/nibs

Rod Clutch Secondary W/nibs
Rod Clutch Primary 38/42
Spring Retainer 1" Zinc/cad -
Spring Return . ,
Bushing 747 Od X 794 Lg Brass
Arm Asm Clutch Primary

Arm Clutch Secondary

Washer 25/32 X 1-5/8 X 16 Ga
Ring Kiip #t5304-75

Bolt Shoulder 3/8-16 Unc 1 44
Keeper Spring 4 000

Spring Clutch Mower 2 750 Zinc
Spacer Arm Idier Upper Hdn 42"
Stiffener Arm Idler Upper 42"
Knob Rd 3/8-16 Plstc Thds Blk
Mandrel Asm Service (Includes Key
Nos. 12-15, 17-19, 31 and 33)
Deck Serv 38"mch S Bar Eng/fr




REPAIR PARTS |
12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39
PEERLESS TRANSAXLE - MODEL NUMBER 930-008




REPAIR PARTS o
"~ 12 HP 38" TRACTOR - - MODEL NUMBER AYP7122A39

“JERLESS TRANSAXLE - MODEL NUMBER 930-008

REF PART o REF PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 772108 Cover, Transaxie 40A 792128 Washer, Flat ;
2 730086 Bearing, Needle 41 790047 Lever, Brake
3 770102 Case, Transaxle 42 792073 Screw, Flanged Hex Head, Thread
4 776260 Shaft, Counter Forming 1/4-20 x 1-1/4
5 776219 Shaft, Pinion Assembly, Output 43 792075 Locknut 5/16-24
6 778139 Gear, Output . 44 790025 Holder, Brake Pad
7 778136 Gear, Spur, 15 Teeth ) 45 776315A Shaft, Brake, 4-Keyed
8 792136 Key 46 776135 Shatft, Input
9 784352 Collar, Shifter 47 774690 Axle, 11-15/16"
10 784355 Rod, Fork Assembly, Shift 48 774691 Axle, 16-1/2"
11 778229. Gear, Bevel, 42 Teeth : 49 778191 Gear, Spur, 37 Teeth
12 778113A Bevel Pinion, Input 50 778124A Gear, Spur, 30 Teeth
18 778221 Gear, Bevel 51 778123A Gear, Spur, 25 Teeth
14 778068 - Gear, Bevel, Pinion 52 778209 Gear, Spur, 19 Teeth
15 778260 Gear, Ring 54 778230 Gear, Spur, 12 Teeth
17 786139 Pin, Drive 55 778126A Gear, Spur, 20 Teeth
18 786102 Spacer, Neutral 56 778127A Gear, Spur, 25 Teeth
20 792077 Ball, Steel, 5/16" diameter 57 778163 Gear, Spur, 31 Teeth
21 792078 Set Screw 3/8-16 x 3/8 60 786081 . Chain, Roller
22 792079 Spring Number 41 Chain, 24 Links)
95\ 788061 Ring, Seal 61 786082 procket, 9 Teeth
) 792073 Screw, Flanged Hex Head, Thread 62 786123 Sprocket, 18 Teeth
L Forming 1/4-20 x 1-1/4 64 792074 Plug,-Hex Head 9/16-18
26 792125 Ring, Retainer 65 780139 Washer, Thrust
: (4 Required, Package Of 2) 66 786067 Spacer
27 792035 Ring, Retainer 67 792085 Screw, Flanged Hex Head, Thread
23 788040 Ring, Retainer : g Forming 1/4-20 x 2-1/4
29 780072 Washer, Thrust 68 786086 Bracket, Brake Lever
30 780108 Washer, Thrust 69 780051 Washer, Thrust
31 780001 Washer 70 786118 Spacer
32 792001 “O"Ring - 71 788069 Seal, Square Cut
33 788051 Seal, Square Cut 72 786116 Disk
34 780105A Bushing, Flanged 74 786071 Spacer
35 780118A Bushing, Flanged 75 786072 Spacer
36 790003 Disk, Brake- 76 780090 Washer, Thrust -
37 790007 Plate, Brake Pad 77 788075 Ring, Retaining
38 790006 Pad, Brake
39 7686026 Pin, Dowei NOTE: All component dimensions given in U.S. inches
40 792076 Washer, Flat 1inch =254 mm

45




“WWAWMIX:&M{&(\&J%J}:» ST

LA SN

" PART

w.s NO. ' ~ DESCRIPTION

1 136794 Decal Instruction Dash English

2 120601X Decal Engine 12HP Ic B&S

3 129212 - Nameplate Logo (Wizard)

4. 133796 Decal Caution Fender English

5 4900J - Decal Clutch/brake English

6 133782 Decal Chassis 12/38 4sp l/c
WHEELS AND TIRES

3,9

\_/

KEY

NO.
8

"9

e

PART

NO.
138490
138491 °
138311

138438

KEY PART

NO.

GAWN -

/o 6—278H

O oo~

10

37

NO.

58192
65139
106222X
59904
106732X311

9040H
106108X311
106268X
7152J

/ 11 104757X

DESCRIPTION

Decal Hood RH Wizard
Decal Hood LH Wizard
Decal Handle Lft Helght Adjust (Lift

+. Handle)

Manual Owners Ayp7122a39 Eng

DESCRIPTION

Cap Valve Tire

Stem Valve

Tire F Ts 15 X 6 0 - 6 Service’
Tube Front (Service ltem Only)
Rim Asm 6"front White Service

—Fitting-Grease-(Front Wheel-Only)

Bearing Flange. (front Wheel Only)
Rim Asm 8"rear White Service
Tire R Ts 18x9 5-8 C Service
Tube Rear (Service ltem Only)
Cap AxleBik 150X 1 00




	ELECTRICAL
	FRAME/BODY
	MOTION DRIVE
	STEERING
	SEAT
	ENGINE
	DECK LIFT
	DECK HOUSING
	TRANSAXLE
	WHEELS



